AVer

HOMI OUT

(] (]
<< . 09 oo
=

 E—  E—

AVer MT100 Matrix Box

Quick Start Guide | RFEFERIERE

24995 4F | Schnellanleitung
Guide Rapide | Guia rapida
Guida rapida | W& AI& JIO|E



Federal Communication Commission

NOTE: This equipment has been tested and found to comply with the limits for a Class A digital device,
pursuant to part 15 of the FCC Rules. These limits are designed to provide reasonable protection
against harmful interference when the equipment is operated in a commercial environment. This
equipment generates, uses, and can radiate radiofrequency energy and, if not installed and used in
accordance with the instruction manual, may cause harmful interference to radio communications.
Operation of this equipment in a residential area is likely to cause harmful interference in which case
the user will be required to correct the interference at his own expense.

FCC Caution: Any changes or modifications not expressly approved by the party responsible for
compliance could void the user's authority to operate this equipment.

This device complies with part 15 of the FCC Rules.

Operation is subject to the following two conditions:

(1) This device may not cause harmful interference, and

(2) this device must accept any interference received, including interference that may cause undesired
operation.

This Class A digital apparatus complies with Canadian ICES-003. Cet appareil numérique de la classe
A est conforme a la norme NMB-003 du Canada.

Warning
This is a class A product. In a domestic environment this product may cause radio interference in
which case the user may be required to take adequate measures.

PoE
The PoE++ port is connected only to PoE networks without routing to the outside plant.

PSTI Statement of Compliance
Please refer to the following website: https://www.aver.com/product-security-advisory

VCCI-A
COEEIF.IFRAA BBETY . COKBEZAERRCTHATIEERNEESIESRIITIENHYFT . O
DIBEICIERAENEN G REET DLIBERENDIENHYFET .

(DHAURBEBMDOERT7T—ITNIE ARBRBOBIRTF TITOAERAL TS,
FUSRBOERT—IILIE MOESHBETIIERATEEEA,


https://www.aver.com/product-security-advisory

Ab 8 Tt oH LY 2
0l 20l= SR E SE0AM A2 SHoZ JNgLdEIis &2 JIJIZ2M JIEE &3 0A
MEdle 22 MAIIZMES fHIt JSLICH
¥ OALSL HUEE "YRE LSS 0L HREFLICH
&8 AE XU 2
0l 2P0l E2E(AS) ENIIEEIDIIZN &
A= D171 A £= AEXt= 0 2 =26HAID| Biet
(P8 USSAIIXM) O, JtE2e XS0AM At8sts 2
SHOZELICH.
Copyright

©2025 AVer Information Inc. All rights reserved. | May 23, 2025
The information contained in this documentation is subject to change without notice.

Contact Information
Headquarters

AVer Information Inc.

8F, No.157, Da-An Rd.,
Tucheng Dist., New Taipei City
23673, Taiwan

Tel: +886 (2) 2269 8535

Japan Branch Office

TINN— AV TAA=2a KR
#t

T160-0023 BARREHHERX
FETE 3-2-26 ILEEHBE L
7 B&

Tel: +81 (0) 3 5989 0290
BEFEYR—E 49— (BEE
EZDA): +81 (0) 120 008 382

USA Branch Office

AVer Information Inc.,
Americas

44061 Nobel Drive, Fremont,
CA 94538, USA

Tel: +1 (408) 263 3828
Toll-free: +1 (877) 528 7824

Vietnam Branch Office

Cong ty TNHH AVer
Information (Viét Nam)

Tang 5, 596 Nguyén Dinh
Chiéu, P.3, Quan 3, Thanh phd
H& Chi Minh 700000, Viét
Nam

Tel: +84 (0) 28 22 539 211

Hb tro ky thuat: +84 (0) 90 70
080 77

Europe Branch Office

AVer Information Europe B.V.
Westblaak 134, 3012 KM,
Rotterdam, The Netherlands
Tel: +31 (0) 10 7600 550

Korea Office

St= Ol lZoole
NEA B2 M20t
(2210t

2SEZL2U A0t H) 1831,
1832 &

Tel: +82 (0) 2 722 8535

%)

(
2 92




2 o= TSSO 9
Bl R B ettt t ettt ettt et h et e R AR eSS E AR AR AR R e e £ £t e s e et e R R e R e e s s et e eee 17
DEUESCR ...t 25
FranGais.......oooo oo 33
LT o 7= o ) T UORUPRRRTN 41
BN ... et n 49



Package Contents

N
Matrix Box Unit Power Adapter & USB 3.0 Cable Quick Start Guide
Power Cord Length: 1.5 m/4.92 ft.
Optional Accessories
—)
Cable Fixing Plate Installation Kit Cable Ties (x6)
Cable Fixing Plates (x2)
3.0 x 5 mm Flat Head Screws (x5)
Rack Mount Installation Kit Server Rack Installation Kit*

Mount Brackets (x2) Server Rack (x1)

3.0 x 5 mm Truss Head Screws (x4) 3.0 x 5 mm Flat Head Screws (x3)

M3 x 10 mm Screws (x4) 3.0 x 5 mm Truss Head Screws (x2)

*Installing the server rack requires the rack mount installation kit.
Please refer to the <Server Rack Installation> for details or contact your local dealer.

English-1



Parts Info

e = —
=] B
3 4 5

Front View

1.

2.

Power Button
Reset Button
Status LEDs
HDMI Output Port

USB 3.0 Type-B Output Port

Back View

6.

7.

1

1

PoE+ Port IEEE 802.3AT

DC Power Jack

Ethernet Port

HDMI Input Port

0. USB 2.0 Input Port Type-A (x2)

1. Kensington Lock

Dimensions
. 210.00mm 150.00mm
~
o (<]
‘ aw o = B 43.00mm| @ o o

English-2



LED Indicators

O o
e Status (Power / System)
LED Status
Orange (Solid) Powered on but not operating.
Green (Solid) Operating.
Green (Flashing) Firmware updating.
e USB Out
LED Status
Green (Solid) Connected and ready for USB streaming.
Green (Flashing) Streaming in USB.

e LAN1/LAN2

LED Status

Green (Solid) Ethernet connected.

English-3



Connections

e Front Panel

L 1

HDMI Screen

HDM; Output

@4
(07

—  —

USB Output

- [

Laptop (BYOD) MTR/ Zoom Rooms Device

e Back Panel

Network

PoE+ / Ethernet

®
o e
—J  —
HDMt input USB input
(USB IN 2 supports UAC and UVC)
@ * ” ﬁ
Power Outlet Camera Camera Keyboard Audio Devices

English-4



Cable Fixing Plate Installation (Optional Accessories)

1. Secure the cable fixing plates to the tracking box with 5 flat hat 3.0 x 5mm screws in the package.

2. Plugin cables. 3. Use 6 cable ties in the package to secure
the cables and cable fixing plates.

- T
// ~o
(8.8 .8.})
N o) [e) [e) [e) o] /
E 8 " 5 "3,
T T~
H B ™,
\ (m:] [Im} \
el > = O y
= ~—Or

English-5



Desk Mount Installation (Optional Accessories)

1. Secure the mount brackets on the tracking box.
Screw: 4 truss head screws, 3.0 x 5mm

2. Install the mount brackets and the tracking box under the desk.
Screw: 4 screws, M3 x 10mm

English-6



Server Rack Mount Suggestions (Optional Accessories)
The rack mount installation kit is also required.

1. Secure the server rack mount bracket to the tracking box from the bottom using 3 flat head
screws.

2. Secure the desk mount brackets to both sides of the server rack mount bracket using 6 truss
head screws (2 from the server rack installation kit, and 4 from the rack mount installation kit).

English-7



Access the Web Interface

To access with AVer Device Utility:

Network Device

Intel(R) Ethernet Connection (2) 1219-

Search

No. Status Progress Model Name Device Name FW version 1Pv4 Address MAC Address
1 Working TR535 TR535 0.0.0000.25 10.100.90.45 00:18:1a:62:60:72
2 Working PTC310HWV2  PTC310HWV2  0.1.0000.65 [D:H]  10.100.90.17 00:18:1a:0c:a6:d1
3 Working VB370A VB370A 0.1.1002.58 10.100.90.50 36:69:88:11:11:2a
<
Setting
Static 1P
Login
User ID Password Primary DNS: l:l

Apply

Download AVer Device Utility from AVer Download Center (https://www.aver.com/download/device-

utility) and launch the software.

Click Search to see available devices on the s ame local area network (LAN).

Note:

e Make sure your device is connected to the network.

e AVer Device Utility and your device must be on the same LAN.

Double-click on your device’s IP address in the IPv4 Address column to open the web interface in

your browser.

*For more information, please refer to the User Manual.

English-8



https://www.aver.com/download/device-utility
https://www.aver.com/download/device-utility

BEASY

FEEHR

EREkH

BREERZES
BREEW (x2)
3.0x5 mm FaEZE

BEZRLHEE
EIEZHE (x2)
3.0x 5 mm /= [ERE1E#

7 (x4)
M3 x 10 mm #E#% (x4)

B LEGAREZR  FEALTEEEESRE

BEE<ARBRLE>EH - NS

2

USB 3.0 E#E4R REERIERE
(1.5 2R/4921R)

p—

BRRET (X6)

AR 2R %
/Er/fzfs/é% (X])
3.0 x 5 mm FRELFEA (x3)

3.0x5mm fz/E7E! x2)

#h37-9



BRI

1 , &

1. EBRZRRE
J 2. EERR

. LED &R

=~
1O
8
gl
—HEg

[

4. HDMI #&itiiE

ui

USB 3.0 Type-B &ifii8

6 =]
1
b ® . 6. PoE+ i#E#ZIE |EEE 802.3AT
@ = T 7. DC BEEL
=] 8 7A@
7 8 9 11
9. HDMI &AL

10. USB 2.0 Type-A BAE (x2)
11. Kensington Z2 847,

210.00mm 150.00mm

p— 43.00mm ° °

[h@

[I'@

ZEEP-10



RiEEE

BUER

BER

1 1

HDMI &%
HDMI it
‘ o )
— —
USB &t
Ed g
SRR (BYOD) MTR / Zoom Rooms %
4918
PoE+ / #81&
®
oe
oo v o
=
— [ —
HDMI#A USB #IA
(USBIN 2 3248 UAC #1 UVQ)
=R R W g EMRE

ZEP-11



LED f&/RIE

e Status (EiF/&#4)

B (ER) REC LEEREE
Bt (ER) IERESE
Kt (P9 BREE

e USB #ith
#x (ER) EEKI O EH USB &Hi7
K (P USB &fERS

e LAN1/LAN2

K (ER) [Sy:Matic)i

EREP-12



EREERZER (EREKHTF)

1. BERETERA S5 WREEARM 3.0 x 5Smm FEBHEEEEFRE - .

L Rttt

7\

/
/

3. £ 6 RRREEREEEREMEREE
e

non

fon

no
N

ZREP-13



S TNESRZR (ERkHEF)

1. BEEZRZEIZEFE L -
124% : 4 55 REITEIR44, 3.0 x 5mm

2. BEESZERZEHSZEREFT -
124% . 4 32 M3 x 10mm

ZREP-14



RS RRE (ERRHE)
B BT REEE -

1. £/ 3 BVRBAUE N AR R EEEERRaa <R L -

2. fEH 6 MRERBAKEERRERRSIIRNOMA - (ARSFIREERE 2 R+BEEXRLEE
4%)

ZREP-15



EAMEHEH

fEF AVer Device Utility :

@ Aver Device Utilit — X
Network Device 0
Intel(R) Ethernet Connection (2) 1219- Search
No. Status Progress Model Name Device Name FW version IPv4 Address MAC Address
1 Working TR535 TR535 0.0.0000.25 10.100.90.45 00:18:1a-e2:€0:72
2 ‘Working PTC310HWV2 PTC310HWV2 0.1.0000.65 [D:H] 10.100.90.17 00:18:1a:0c-a6:d1
3 Working VB370A VB370A 0.1.1002.58 10.100.90.50 36:69:88:11:11:2a
|
|
< >
Setting
Static IP
Login
User ID Password Primary DNS: l:l
|| ety o

1. & AVer FH® /L (https://www.aver.com/download-center) & AVer Device Utility iz RRER
-

2. 1##—T Search UEZFEMWUREREREMAE (LAN) WO RHE -
i
o MBRENEEEMISER -
e AVer Device Utility F1F=ENAEMMNRMERER LAN -

3. KEMHEE - 7 IPv4 Address RV IP it ERWM T - BIDJ AR R B P RMAERETE -

EREP-16


https://www.aver.com/download-center

N\r—CREY

N
rouF TRy AR ERT7ET4H USB 304 —JJL LESTEN
® ERI—F H—JIER: 15m
AT a7 oeyy)

r—IJIEETL—rRYFIFFuE =T IVEAESRA (x6)
T—TNEETL—F (x2)
M#2 3.0 x 5 mm (x5)

o2

P N—Su I ETIUE
YTy b
Y—/V=SvOFTTr (x1)
M+ 3.0 x 5 mm (x3)
FSRFZ 30 x5 mm (x2)

TRYIBEERTIUMRYMIFFYE
TFROBEH VO, (x2)
FSRFEZ 3.0 x 5 mm (x4)

M3 32 x 10 mm (x4)

*—N\—S9IDHREIZIX. SVIIIUNEREFYNIBETT,
HLLIH —N—SYIDHRE>ES BT 0. BELDIRFEEICEHNAHEEEL,

HAGE-17



MR

210.00mm

E

1. BiRRE2Y
2. YtybRay
3. JKEER’R LED
4. HDMI H hifF

5. USB 3.0 Type-B H hifiF

B3

6. #REF LAN T (PoE+/IEEE 802.3AT)
7. BRZRAO

8. BERA—YRYMHTF

9. HDMI A A1%HF

10. USB 2.0 Type-A ANIHF (x2)

1. oo brOyZEER

150.00mm

43.00mm ° °

["@
o

HAGE-

18



LED /245 —4

Status

LED

FLoo (R
& (mD

& (iR

USB Out

LED
& (R
& (=)

LAN 1 / LAN 2

LED
#& (mD

uuuuuuu

AVer 3}

i
EIRAL - B DR
Bfch

T7—Loz7EHH

8-
TINAADERESN USB AR —I 5 HFI AT REA IR R

USB RkJ—=245'th

R
A —H o MERKRE

BARFE-19



TINA A DEH

o IFM
HDMIE=%—
HDMI /1
(o] [+
= U =
—T
USB

Zv7 7 (BYOD)

MTR / Zoom Rooms T/34 X

RybT—=Y

PoE+/ RwkT—4

oc v

USB A7y
(USB IN 2IZUACEUVCEHHR—F)

—
HDMI A 73

ER hA35

ESSIEN ESSIEN
T

55 F—rfikt

HAFE-20



= LVEETL—FRYMITAE

1. FHOMRT30x5mm% 5 @EFERL. Y —TILEERTL—rErYF VTR RICEELET

2 BHE—ILERYRHET, 3. EEOY—T LEESA 6 EEEREL.
Br—JNLEr—TIVEETL—FEEELE
¥,

//// ‘\\\
((%fe 8 %3))
//ﬁ“g\\

( g%g )

N L

HAGE-21



TARVERRAY IV NRYFITAE

1. FSRRT30x5mm (x4) EERAL. FSvF TRV IRICTRIEERY I MEBEELET .

2. M3ART x 10 mm(x4) ZFEAL. TRIVBEAYVUMEERAL. IO TIZRYFFITET,

HAFE-22



Y—N\—TS7IrOBYE T (FTLar7oEHY)

BTSRRI F o EERIZE AT BUELBHYET

1. 3 ROORPCHEFERALT, aVbA—)L RYIRETHhSHY—KR TS vMZBELET,

2. 6 AOMAPEFEALT, —/\— IS ybOmAICHIEEIT 57 vbEDVILET,
(H—N\—=T S5y BRYFTH/8vr—2 2 B+BE IS4y RERY T/ 87— 4 @)

HAFE-23



Web /23— A RIZAD

AVer TN R1—TF 4T DERA:

Network Device 0
Intel(R) Ethernet Connection (2) 1219- Search
No. Status Progress Model Name Device Name FW version IPv4 Address MAC Address
1 Working TR535 TR535 0.0.0000.25 10.100.90.45 00:18:1a-e2:€0:72
2 ‘Working PTC310HWV2 PTC310HWV2 0.1.0000.65 [D:H] 10.100.90.17 00:18:1a:0c-a6:d1
3 Working VB370A VB370A 0.1.1002.58 10.100.90.50 36:69:88:11:11:2a
|
|
< >
Setting

Static IP
| Osae ooy | ]
Login

User ID Password Primary DNS: l:l

1. AVer #9>0—FK t2 43— (https://www.aver.com/download—center) M5 AVer T/8Af R 1—F«
YT4&Fo0O—RL VI I TEREET,

2. Search 9y LT, RLA—AHIL TUT7 *ybT—- (LAN) ECHATRELT /A RERRLE

o TNARNAUA—RYMIERIN TSI EERERL TEZELY,
o AVer TNARL—TATA4ET/INARIFZRL LAN LIZHEIBELHYET,

3. FTINARZERDIFT.IPv4 Address FID IP PRLRZZTILH)YIL, TSOHT Web 158 —Tx
A REREET,

*FFLCFRAHRPEE BTSN,

AAE-24


https://www.aver.com/download-center

Lieferumfang

Tracking Box-Einheit Netzteil
Netzkabel

Optionales Zubehor

USB 3.0-Kabel Kurzanleitung
Length: 1.5 m/4.92 ft

Installationskit fur Kabelbefestigungsplatten

Kabelbefestigungsplatte (x2)
3.0 x 5 mm Flachkopfschraube (x5)

Rack-montage Installationssatz
Rack-Montagehalterung (x2)
3.0 x 5 mm Flachrundschraube (x4)
M3 x 10 mm Schrauben (x4)

Deutsch-25

Kabelbinder (x6)

Server-Rack-Installationskit*
Server-Rack (x1)
3.0 x 5 mm Flachkopfschraube (x3)
3.0 x 5 mm Flachrundschraube (x2)



Ubersicht

Front

1. Power-Knopf
2. Reset-Knopf
3. Status-LEDs

HDMI Out Anschluss

o &

USB 3.0 Typ-B-Ausgangsanschluss

Zuriick
PoE+ Anschluss IEEE 802.3AT
DC-Buchse

Ethernet Anschluss

© o N o

HDMI In Anschluss
10. USB 2.0 Typ-A-Eingangsanschluss (x2)

11. Kensington-Schloss

Abmessungen
N
@ e ™ ° o o
e — =8 | [®e o |

Deutsch-26



LED Anzeige

ey 9>

STATUS  USBOUT

e Status (Power / System)

Orange (statisch) Eingeschaltet, kein Betrieb.
Griin (statisch) Erfolgreicher Betrieb.
Griin (blinkt) Firmware-Update.
e USBOut
Griin (statisch) Verbunden und bereit fir USB Streamen.
Griin (blinkt) Streamen in USB.

e LAN1/LAN2

Griin (statisch) Ethernet verbunden.

Deutsch-27



Gerateverbindung

e Frontplatte

L 1

HDMI Monitor

HDM} Aus

—

@4
(@]

USB Aus

Laptop (BYOD)

oder -

MTR / Zoom Rooms
Raumgerat

e Riickseite

Netzwerk

PoE+ / Netzwerk

—7
HDMi Ein

USB Ein
(USB IN 2 unterstiitzt UAC und UVC)

PR B/

Stromversorgung Kamera Kamera

Tastatur Audiogerate

Deutsch-28



Montage der Kabelbefestigungsplatte (Optionales Zubehor)

1. Die Kabelbefestigungsplatten mit den beiliegenden 3.0 x 5-mm-Schrauben an der Tracking-Box
befestigen.

2. Plug in-Kabels. 3. Die Kabel und die
Kabelbefestigungsplatten mit den 6
beiliegenden Kabelbindern sichern.

~

~ -

= )
O
=

s

ieli]
ifeli]
ieli]
ieli]

(,

\

non

of
pon
non

N s

Deutsch-29



Montage des Tischhalters (Optionales Zubehor)

1. Die Montagehalterungen an der Tracking-Box befestigen
Schraube: 4 Flachrundschrauben, 3.0 x 5 mm

2. Die Montagehalterungen und die Tracking-Box unter dem Tisch montieren.
Schraube: 4 Schrauben, M3 x 10 mm

Deutsch-30



Serverrack-Montage (Optionales Zubehor)

Gleichzeitig muss das Festwinkel-Montageset verwendet werden.

1. Befestigen Sie die Steuerbox mit 3 Flachkopfschrauben von unten an der Servohalterung.

2. Verwenden Sie 6 Flachkopfschrauben, um die Befestigungswinkel auf beiden Seiten der
Serverhalterung zu verriegeln. (Serverhalterungs-Installationspaket 2 Stiick + festes Halterungs-
Installationspaket 4 Stiick)

Deutsch-31



Rufen Sie die Weboberflache auf

Verwenden des AVer-Geratedienstprogramms:

[}
Network Device o
Intel(R) Ethernet Connection (2) 1219- -~ Search
No. Status Progress Model Name Device Name FW version 1Pv4 Address MAC Address
1 ‘Working TR535 TR535 0.0.0000.25 10.100.90.45 00:18:1a:e2:€0:72
2 Working PTC310HWV2 PTC310HWV2 0.1.0000.65 [D:H] 10.100.90.17 00:18:1a:0c:a6:d1
3 Working VB370A VB370A 0.1.1002.58 10.100.90.50 36:69:88:11:11:2a
|
|
< >
Setting
D N :
Static IP
Login

1. Laden Sie AVer Device Utility vom AVer Download Center (https://www.aver.com/download-center)
herunter und 6ffnen Sie die Software.

2. Klicken Sie auf ,Search “, um die verfuigbaren Gerate im selben lokalen Netzwerk (LAN)
anzuzeigen.

Notiz:
e Stellen Sie sicher, dass lhr Gerat uber eine Internetverbindung verfigt.
e AVer Device Utility und das Gerat mussen sich im selben LAN befinden.

3. Suchen Sie Ihr Gerat und doppelklicken Sie auf die IP Adresss in der Spalte ,|IPv4-Adresse”, um
die Weboberflache in Ihrem Browser zu 6ffnen.

*Weitere Informationen finden Sie in der Produktanleitung.

Deutsch-32


https://www.aver.com/download-center

Contenu de I’emballage

=5 < b
==
Boite de suivi Adaptateur secteur & Cable USB 3.0 Guide de démarrage
Cordon d’alimentation  (Longueur: 1,5 métres) rapide
Accessoires Optionnels
EE—)
Kit d'installation de plaque de fixation de cable Attaches de cables (x6)
Plaque de fixation des cables (x2)
5 vis a téte plate de 3,0 x 5 mm (x5)
Kit d'installation pour montage en rack Kit d'installation en rack de serveur*®
Supports de montage (x2) Support de serveur (x1)
5 vis a téte bombée de 3,0 x 5 mm (x4) 5 vis a téte plate de 3,0 x 5 mm (x3)
Vis M3 x 10 mm (x4) 5 vis a téte bombée de 3,0 x 5 mm (x2)

*L'installation du rack serveur nécessite le kit d'installation.
Pour plus de détails, veuillez consulter la section <Installation du serveur en rack> ou contacter votre

revendeur local.

Frangais-33



Vue d’ensemble

e = —
=] B
3 4 5

Dimensions

210.00mm

Vue de face

1. Bouton d'alimentation

2. Bouton de réinitialisation
3. Voyants d’état LED

4. Port de sortie HDMI

5. Ports de sortie USB 3.0 Type-B

Vue arriére

6. Port PoE+ IEEE 802.3AT

7. Prise jack d’alimentation DC

8. Port Ethernet

9. Port d'entrée HDMI

10. Ports d’entrée USB 2.0 Type-A (x2)

11. Dispositif antivol Kensington

150.00mm

43.00mm ° °

["@

[|l@

Francais-34



Voyant LED

 —
AV 0)>

e ETAT (alimentation / systéme)

LED Etat

Orange (fixe) Sous tension mais pas en fonctionnement.

Vert (fixe) Fonctionnant correctement.

Vert (clignotant) Mise a jour du microprogramme en cours.
e USBOut

LED Etat

Vert (fixe) Connectée et préte pour le streaming sur USB.

Vert (clignotant) Streaming en cours sur USB.

e LAN1/LAN2

LED Etat

Vert (fixe) Ethernet connecté.

Frangais-35



Connexion

e Panneau avant

L L

Ecran HDMI

Sortie HOM!

o o
- >
-~ = (&
—7 —T
Sortie USB

. [

Appareil MTR / Zoom Rooms

—————
Ordinateur portable
(BYOD)

e Panneau arriére

Réseau

PoE+/ Ethernet

D8
— —
Entrée USB
Entrée HDM! (USB IN 2 prend en charge fes contréles
de compte d'utitisateur et de confidentialité UVC)
@ * * ﬁ
Prise de courant Caméra Caméra Clavier Appareils audio

Frangais-36



Installation des plaques de fixation des cables (accessoires en
option)

1. Fixez les plaques de fixation des cables a la boite de suivi a I'aide des 5 vis a téte plate de

2. Branchez les cables. 3. Utilisez les 6 serre-cables fournis pour fixer
les cables et les plaques de fixation de
Ceux-Ci.
/// ‘\\
N
/
/ ER=—— =
\ =882 8 5 & o \)
|18 & 0o o o | /
e g & S|
— .
== = = g ==
( @ HE ] }
N OO S
~0 — -

Frangais-37



Installation sur bureau (accessoires en option)

1. Fixez les supports a la boite de suivi.
Vissez: 4 vis a téte bombée de 3.0 x 5 mm

2. Installez les supports et la boite de suivi sous le bureau.
Vissez: 4 vis M3 de 10 mm

Bureau

Frangais-38



Installation du serveur en rack (accessoires en option)
Le kit d'installation de montage en rack est également requis.

1. Fixez le support de montage du rack du serveur au boitier de suivi par le bas a I'aide de 3 vis a

téte plate.
2. Fixez les supports de montage de bureau des deux c6tés du support de montage du rack de
serveur a l'aide de 6 vis a téte bombée (2 du kit d'installation du rack de serveur et 4 du kit

d'installation du montage en rack).

Frangais-39



Accéder a l'interface Web

Pour accéder avec AVer Device Utility:

L.
Network Device o
Intel(R) Ethernet Connection (2) 1219- -~ Search
No. Status Progress Model Name Device Name FW version IPv4 Address MAC Address
1 Working MT100 MT100 0.0.0000.25 10.100.90.45 00:18:1a:e2:€0:72
2 Working PTC310HWV2 PTC310HWV2 0.1.0000.65 [D:H] 10.100.90.17 00:18:1a:0c:a6:d1
3 ‘Working VB370A VB370A 0.1.1002.58 10.100.90.50 36:69:88:11:11:2a
|
K >
Setting
Static IP
Login
User ID Password Primary DNS: l:l
| ‘ econdary Apply

1. Téléchargez AVer Device Utility depuis le Centre de téléchargement AVer
(https://www.aver.com/download/device-utility) et lancez le logiciel.

2. Cliquez sur Search pour voir les appareils disponibles sur le méme réseau local (LAN).

Remarque:
e Assurez-vous que votre appareil est connecté a réseau.
e AVer Device Utility et votre appareil doivent étre sur le méme réseau local.

3. Double-cliqguez sur I'adresse IP de votre appareil dans la colonne Adresse IPv4 Address ouvrir
l'interface Web dans votre navigateur.

*Pour plus d'informations, veuillez vous référer au manuel d'utilisation

Francais-40


https://www.aver.com/download/device-utility

Contenidos del paquete

I
Unidad del dispositivo Adaptador de Cable USB 3.0 Guia rapida
de seguimiento corriente y cable de (Longitud : 1,5
alimentacion metros)
Accesorios opcionales
Kit de instalacion de placa de fijacion de Fijadores del cable (x6)
cables
Placa de fijacién del cable (x2)
3,0 x 5 mm Tornillo de cabeza plana (x5)
%\\\\\\\ x3
& 2
0]
Kit de instalacion de montaje en bastidor Kit de instalacién en bastidor de servidores*
Soportes de montaje (x2) Bastidor de servidores (x1)
3,0 x 5 mm Tornillo de cabeza segmentada (x4) 3,0 x 5 mm Tornillo de cabeza plana (x3)
Tornillos M3 x 10 mm (x4) 3,0 x 5 mm Tornillo de cabeza segmentada (x2)

*Para instalar el rack del servidor se requiere el kit de montaje en rack.
Para mas informacion, consulte la seccion <Instalacién en rack del servidor> o péngase en contacto
con su distribuidor local.

Espafiol-41



Informacién general

e = —
=] B
3 4 5

Front View

1. Botdn de encendido
2. Botén de reinicio

3. LED de estado

4. Puerto de salida HDMI

5. Puerto de salida USB 3.0 Type-B

Back View

6. Puerto PoE+ IEEE 802.3AT

7. Conector de fuente de alimentacion DC
8. Puerto Ethernet

9. Puerto de entrada HDMI

10. Puerto de entrada USB 2.0 Type-A (x2)

11. Bloqueo Kensington

Dimensiones
. 210.00mm 150.00mm
N
/ﬁ (] o
il = B 43.00mm| o ° e ® |
,,,,,,,,,, )

Espafiol-42



Indicador LED

—7T
ﬂw 09
. Estado (alimentacion/sistema)
LED Estado
Naranja (fijo) Encendido pero sin estar en funcionamiento.
Verde (fijo) Funciona correctamente.
Verde (intermitente) Actualizacién del firmware.
e USBOut
LED Estado
Verde (fijo) Conectado y listo para transmisién por USB.
Verde (intermitente) Transmisién por USB.

e LAN1/LAN2

LED Estado

Verde (fijo) Conectado a Ethernet.

Espafiol-43



Conexiones

e Panel frontal

L 1

Pantalla HDMI

Salida HDM!

Salida USB

1.

Portatil (BYOD) Dispositivo MTR / Zoom Rooms

e Panel trasero

Red

PoE+/Ethernet

N

Hom N st Usam2

Entrada HDM} Entrada USB
(USB IN 2 compatible con UAC y UVC)

99 B

Dispositivos

Toma de corriente  Cémara Cémara Teclado .
de audio

Espafiol-44



Instalacién de la placa de fijacién del cable (accesorios
opcionales)

1. Fije las placas sujetacables al dispositivo de seguimiento con los 5 tornillos de cabeza plana de

2. Conecte los cables. 3. Utilice las 6 bridas incluidas en el paquete
para fijar los cables y las placas
sujetacables.

- —
e ~
/
/ = = = =
(=822 8 s8¢ \)
Js & S &, 8/
— B
== == g ==
( B ED 3
N Oomog
~ —1_~

Espafiol-45



Instalacién de montaje en escritorio (accesorios opcionales)

1. Fije los soportes de montaje al dispositivo de seguimiento.
Tornillo: 4 tornillos de cabeza segmentada, 3,0 x 5 mm

2. Instale los soportes de montaje y el dispositivo de seguimiento bajo el escritorio.
Tornillo: 4 tornillos, M3 x 10 mm

Escritorio

Espafiol-46



Instalacién en rack del servidor (accesorios opcionales)

También se requiere el kit de instalacion para montaje en bastidor.

1. Fije el soporte de montaje en rack del servidor a la caja de seguimiento desde la parte inferior con
3 tornillos de cabeza plana.

2. Fije los soportes de montaje de escritorio a ambos lados del soporte de montaje en rack del
servidor con 6 tornillos de cabeza alomada (2 del kit de instalacion en rack del servidor y 4 del kit
de instalacién en rack).

Espafiol-47



Acceder a la interfaz web

Para acceder con AVer Device Utility:

a
Network Device o
Intel(R) Ethernet Connection (2) 1219- - Search
No. Status Progress Model Name Device Name FW version IPv4 Address MAC Address
1 ‘Working MT100 MT100 0.0.0000.25 10.100.90.45 00:18:1a:e2:e0:72
2 Working PTC310HWV2 PTC310HWV2 0.1.0000.65 [D:H] 10.100.90.17 00:18:1a:0c:a6:d1
3 Working VB370A VB370A 0.1.1002.58 10.100.90.50 36:69:88:11:11:2a
|
|
< >
Setting
Static IP
o e ooy ||
Login
User ID Password (T I l:l

1. Descargue AVer Device Utility desde el Centro de descargas de AVer
(https://www.aver.com/download/device-utility) e inicie el software.

2. Haga clic en Search para ver los dispositivos disponibles en la misma red de area local (LAN).
Nota:
e Asegurese de que su dispositivo esté conectado a internet.

e AVer Device Utility y su dispositivo deben estar en la misma red LAN.

3. Haga doble clic en la direccion IP de su dispositivo en la columna IPv4 Address para abrir la
interfaz web en su navegador.

*Para obtener mas informacion, consulte el Manual del usuario.

Espafiol-48


https://www.aver.com/download/device-utility

Contenuto della confezione

I
Unita Tracking Box Adattatore di Cavo USB 3.0 Guida rapida
alimentazione cavo di (Lunghezza: 1.5
alimentazione metri)
Accessori opzionali
EE—)
Kit di installazione della piastra Ferma cavi (x6)
di fissaggio dei cavi
Piastra di fissaggio dei cavi (x2)
Vite a testa piatta 3.0 x 5 mm (x5)
x3
& »
Kit di installazione per montaggio su rack Kit di installazione su rack del server®
Staffe di montaggio (x2) Rack del server x1)
Vite a testa tonda 3.0 x 5 mm (x4) Vite a testa piatta 3.0 x 5 mm (x3)
Viti M3 x 10 mm (x4) Vite a testa tonda 3.0 x 5 mm (x2)

*L'installazione del rack per server richiede il kit di montaggio su rack. Per maggiori dettagli,
consultare la sezione <Installazione su rack per server> o contattare il rivenditore locale.

Italiano-49



Informazioni generali

2 =~ —
: Lo

Front View

1. Pulsante di alimentazione
2. Pulsante reset

3. LED di stato

4. Porta di uscita HDMI

5. Porta di uscita USB 3.0 Type-B

Back View

6. Porta PoE+ IEEE 802.3AT

7. Presa di alimentazione DC

8. Porta Ethernet

9. Porta di ingresso HDMI

10. Porta di ingresso USB 2.0 Type-A (x2)

11. Blocco Kensington

Dimensioni
. 210.00mm 150.00mm
~
/ﬁ (] o
il = B 43.00mm| o ° e ® |
,,,,,,,,,, )

Italiano-50



Indicatore LED

STATUS  USB OUT LAN1 LAN 2

e STATO (Alimentazione / Sistema)

LED Stato
Arancione (Fisso) Alimentato ma non in funzione.
Verde (Fisso) Funzionamento corretto.
Verde (Lampeggiante) Aggiornamento firmware in corso.
e USB Out
LED Status
Verde (Fisso) Connesso e pronto per streaming USB.
Verde (Lampeggiante) Streaming in USB in corso.

e LAN1/LAN2

LED Status

Verde (Fisso) Ethernet Connesso.

Italiano-51



Collegamenti

e Pannello frontale

1 [

Schermo HDMI

Uscita HDMI

Uscita USB

-

Computer portatile Dispositivo MTR / Zoom Rooms
(BYOD)

e Pannello posteriore

Rete

PoE+ / Ethernet

-

00

oM UsBINT U2

Ingresso HDM} Ingresso USB
(USB IN 2 supporta UAC e UVC)

99 Q.

Presa di corrente  Telecamera Telecamera Tastiera Dispositivi audio

Italiano-52



Installazione della piastra di fissaggio dei cavi (accessori

opzionali)

1. Fissare le piastre di fissaggio dei cavi alla tracking box con le 5 viti a testa piatta 3.0 x 5 mm

2. Collegare i cavi.

3. Utilizzare le 6 fascette per cavi presenti

nella confezione per fissare i cavi e le
piastre di fissaggio dei cavi.

// ~.

((CE38.8_-8.})

|2 o © 9] o | /
T T T~

/ =] ™,

( mPpoy )

N = O J

Italiano-53



Installazione su scrivania (accessori opzionali)

1. Fissare le staffe di montaggio sulla tracking box.
Vite: 4 viti a testa tonda, 3.0 x 5 mm

2. Installare le staffe di montaggio e la tracking box sotto alla scrivania.
Vite: 4 viti, M3 x 10 mm

Scrivania

Italiano-54



Installazione su rack per server (Accessori opzionali)

E richiesto anche il kit di installazione per montaggio su rack.

1.

Fissare la staffa di montaggio su rack del server alla tracking box dal basso utilizzando 3 viti a testa

piatta.
Fissare le staffe di montaggio su scrivania su entrambi i lati della staffa di montaggio su rack del
server utilizzando 6 viti a testa tonda (2 dal kit di installazione su rack del server e 4 dal kit di

installazione per montaggio su rack).

Italiano-55



Accedi all'interfaccia web

Per accedere con AVer Device Utility:

L)
Network Device o
Intel(R) Ethernet Connection (2) 1219 - Search
No. Status Progress Model Name Device Name FW version 1Pv4 Address MAC Address
1 ‘Working MT100 MT100 0.0.0000.25 10.100.90.45 00:18:1a:e2:€0:72
2 ‘Working PTC310HWV2 PTC310HWV2 0.1.0000.65 [D-H] 10.100.90.17 00:18:1a:0c-a6:d1
3 Working VB3T0A VB370A 0.1.1002.58 10.100.90.50 36:69:88:11:11:2a
|
| < >
Setting
D N: 3
Static IP
Login
| | S o

1. Scarica AVer Device Utility dall'AVer Download Center (https://www.aver.com/download/device-
utility) e avvia il software.

2. Faiclic su Search per visualizzare i dispositivi disponibili sulla stessa rete locale (LAN).

Nota:
e Assicurati che il tuo dispositivo sia connesso a rete.
e AVer Device Utility e il tuo dispositivo devono essere sulla stessa LAN.

3. Fai doppio clic sull'indirizzo IP del tuo dispositivo nella colonna Indirizzo IPv4 Address l'interfaccia
web nel tuo browser.

*Per ulteriori informazioni, consulta il Manuale utente.

Italiano-56


https://www.aver.com/download/device-utility
https://www.aver.com/download/device-utility

WX Ws=

=X AT HT

x5

Aol2 & ZHI0IE &X IIE
HOIE 2F E3H0/E (x2)
3.0 x 5 mn ZAIOIE] LIAF (x5)

2 OI2E &% JIE

PH X/K/ b’]//;/ (X)
5 mn ESAADIE] LIAL (x4)
M3 x 10 mm LIAF (x4)

3.0x5

XlotA™H o DI2E &X
<MH #H EX>E

NH 22 &%
RHE LEe

JIEDJ ER¥
oAU Jk2 O

\ N
N/Jl
LIL-J\-:
UsB 3.0 2l0I2 it Jtol=

(Z01:1.501H)

e

EtOl (x6)

A oIS

x3

Ab 2 EXl I Ex
A & (x1)

3.0 x 5 mn ZAIOIC] LIAF (x3)
3.0 x5 mnESAADIC] LIAF (x2)

SLICH.
clE0 22otdAIL.

o
I
2
&



1 2 3H
1. ®Y HE
o o
© ar = B 2. 214 HiE
— T = 3. AEHLED
3 4

4. HOMI £ ZE

5. USB Out 3.0 TypeB LE

=
. 6. PoE+ Port IEEE 802.3AT
T 7. 0C 8 X

8. ol ZE

10. USB In 2.0 Type-A EE(x2)

11, e 2

O

ﬂ
1

210.00mm 150.00mm

@ 43.00mm_‘(=9 ° o
 S—

o
A
=
%



LED EAIS

@e=D B

A 0‘9
{oon om ) o o
—J

©@ o -

STATUS  USB OUT

o &E (HE/ANAH)

Fgu(s2c) M0l HHXY HS S0 0
=a(&2/S) 4EBmNOZ XN FY.
=M(EH4) O 2HolE Y.
. USB Out
=(&2/S) CIZUCIAD USB AERILES SAsH TN
=M(2H4) UsB AE2/g

e IANT/LANZ2




ol

L [

HOMI 34

HOMI &2

[l
fr

MTR / Zoom Rooms & X|

= (BYOD)

Im

2
=]
s

uss &
(USB IN 2 = UAC & UVC XIR)

HAACI)

|

HOIE 1NE Z2C0IE &X(SH

DHIIX e+S] 3.0 x 5 mm HAIG2l LEAF 5012 A0l 1
51=201-60

(wal]

1.



HO1

[[e)

00

0l

=
=

EtOl 6 K

| Alols

ol
ol

21Xl et

3.

pon
pon
ieli]

=0{-61

st



A3 OI2E &X(SE HAMAL)

N ATl DA ELICH
LEAE, 3.0 x 5 mm

f el =8 MXE A3 ot EXIgLICH

o =

LEAE: 4002l LEAF, M3 x 10 mm

2. ZEr=x

st=0{-62



Nt & OI2E &XI(S8 HAAal)

& OI2E &1 J/EZ ZERE/.

1.

3JHel ALl LIALE AIS6tH M & OI2E EialS
DEELICH

EA Hal LHAF 60 (M & 48X JIEN =

400)E ALZSH OA3 OI2E Bdi2ls MW & OI2E

et=01-63




2 QIEHOIA0 HAIA

AVer Device Utility 2 H ol H:

@ Aver Device Utilit - x
Network Device o
Intel(R) Ethernet Connection (2) 1219- v Search
Ne. Status Pragress Madel Name Device Name FW version 1Pv4 Address MAC Address
1 Working MT100 MT100 0.0.0000.25 10.100.90.45 00:18:1a:62:€0:72
2 Working PTC310HWV2 PTC310HWV2 0.1.0000.65 [D:H] 10.100.90.17 00:18:1a:0c:a6:d1
3 Working VB370A VB370A 0.1.1002.58 10.100.90.50 36:69:88:11:11:2a
|
|
< >
Setting
Static IP
Login
User ID Password (T I l:l

1. AVer Ct2ZS ME{(https://www.aver .com/download/device-utility)OlAl AVer Device
Utility 8 OIRZE6t]) AZEONHE AHGINR.

]
Jal

2. SearchS 226t S&H LAN(2XH2l SAY)0 AZE AL IS8 EXIE &06HMe.

&0
o J|JIJF CIHYN HZLHO U=EX EQIGHA R
o AVer Device Utilityet JIJ0l= SL& LANOI HZ & JANOF &LICH

3. IPv4 Address Z0IA 21012 IP =48 S 220t S MUAM & AHMOoIAS

SLICH

E

*AAEt HE2 MEX IHwES FXoHMR.

o
i
=
2


https://www.aver.com/download/device-utility

	Package Contents
	Optional Accessories
	Parts Info
	Dimensions
	LED Indicators
	Connections
	Cable Fixing Plate Installation (Optional Accessories)
	Desk Mount Installation (Optional Accessories)
	Server Rack Mount Suggestions (Optional Accessories)
	Access the Web Interface
	包裝內容物
	選購配件
	部位名稱
	尺寸
	設備連接
	LED 指示燈
	電線固定板安裝 （選購配件）
	桌下型支架安裝 （選購配件）
	伺服器支架安裝 （選購配件）
	進入網頁介面
	パッケージ同梱物
	オプションアクセサリ
	製品概要
	製品寸法
	LEDインジケータ
	デバイスの接続
	ケーブル固定プレート取り付け方法
	デスク固定用マウント取り付け方法
	サーバーブラケットの取り付け（オプションアクセサリ）
	Webインターフェイスに入る
	Lieferumfang
	Optionales Zubehör
	Übersicht
	Abmessungen
	LED Anzeige
	Geräteverbindung
	Montage der Kabelbefestigungsplatte (Optionales Zubehör)
	Montage des Tischhalters (Optionales Zubehör)
	Serverrack-Montage (Optionales Zubehör)
	Rufen Sie die Weboberfläche auf
	Contenu de l’emballage
	Accessoires Optionnels
	Vue d’ensemble
	Dimensions
	Voyant LED
	Connexion
	Installation des plaques de fixation des câbles (accessoires en option)
	Installation sur bureau (accessoires en option)
	Installation du serveur en rack (accessoires en option)
	Accéder à l'interface Web
	Contenidos del paquete
	Accesorios opcionales
	Información general
	Dimensiones
	Indicador LED
	Conexiones
	Instalación de la placa de fijación del cable (accesorios opcionales)
	Instalación de montaje en escritorio (accesorios opcionales)
	Instalación en rack del servidor (accesorios opcionales)
	Acceder a la interfaz web
	Contenuto della confezione
	Accessori opzionali
	Informazioni generali
	Dimensioni
	Indicatore LED
	Collegamenti
	Installazione della piastra di fissaggio dei cavi (accessori opzionali)
	Installazione su scrivania (accessori opzionali)
	Installazione su rack per server (Accessori opzionali)
	Accedi all'interfaccia web
	패키지 내용물
	옵션 액세서리
	개요
	치수
	LED 표시등
	연결
	케이블 고정 플레이트 설치(옵션 액세서리)
	데스크 마운트 설치(옵션 액세서리)
	서버 랙 마운트 설치(옵션 액세서리)
	웹 인터페이스에 액세스

